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Plot 7-316. Mid Band Edge Plot (LTE Band 7 - 15MHz QPSK — Full RB)
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Plot 7-317. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)
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Plot 7-318. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)
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Plot 7-319. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)
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Plot 7-320. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)

Approved by:
FCC ID: BCGA3267 @ element PART 27 MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 186 of 427
1C2410210073-10-R1.BCG 711/2024 - 12/9/2024 Tablet Device

V2.2 09/07/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

ACLRResults

Ref Level

e Att
TOF )
1 Frequency Sweep

Count 100/100

iR
MI1[1] -25.37 dBm
2.57016360 GHz

2.562 5 GHz
2 Marker Peak List

No X-Value Y-Value
1 Bm

1001 pts 850.0 kHz/

X-Value Y-vValue

Measuring... [ [TTTTTTT] 12.12?;‘21{5;
12:41:14 12.07.2024

Plot 7-321. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)
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Plot 7-322. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)
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Plot 7-323. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)
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Plot 7-324. Upper Band Edge Plot (LTE Band 7 - 15MHz QPSK - Full RB)
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Plot 7-325. Lower Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-326. Lower Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-327. Lower Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-328. Lower Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-329. Lower Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-330. Lower Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-331. Lower Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-333. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-334. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-335. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-336. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-337. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-338. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-339. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-340. Mid Band Edge Plot (LTE Band 7 - 20MHz QPSK — Full RB)
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Plot 7-341. Upper Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-342. Upper Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-345. Upper Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-346. Upper Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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Plot 7-348. Upper Band Edge Plot (LTE Band 7 - 20MHz QPSK - Full RB)
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@ clement

LTE Band 41

Spectrum Analyzer 1
+ e
Input: RF Input Z-50 @ Atten: 26 B Trig: Free Run Center Freq: 2 498500000 GHz
Center i
L —— Coupling:DC Corr CCorr RCal Preamp: Off Gate: LO Radio Std: None enter Frequency Settings
Align: Auto Freq Ref. Int (3) W Path: Standard  IF Gain: Low 2498500000 GHz

W NFE: Off
=3 CF Step

534.600000 MHz

Auto
Man

3 All Range Graph

Scale/Div 10.0 dB Ref Value 40.00 dBm

Start 2.474 GHz Stop 2.524 GHz
4 All Range Table

Measure Tr:
Trace Type
Spur Range StatFreq Stop Freq  RBW Frequency Amplitude
1 1 24735 GHz 24905 GHz 1.000 MHz 2490500000 GHz -36.82 dBm
905 GHz | 24950 GHz 1.000 MHz 2494955000 GHz -2525dBm
950 GHz| 24960 GHz 110.0 kHz 249! Gl .10 dBm
960 GHz 010 GHz 110.0 kHz 2.496350000 GHz 5.893 dBm
10GHz 25020 GHz 110.0kHz 2501030000 GHz -29.90 dBm
20 GHz | 25060 GHz 1.000 MHz 2502000000 GHz -24.37 dBm
60 GHz | 2.5070 GHz 1.000 MHz | 2.506030000 GHz -3
70 GHz 235 GHz  1.000 MHz 2507000000 GHz

all ep 23, 2024 | (Y -
"3 (,. - ? 2:33:47 PM |5 wau| W) X%

Plot 7-349. Lower ACP Plot (LTE Band 41 - 5MHz QPSK — Full RB)

Spectrum Analyzer 1
+ IFELETE)

KEYSIGHT |lnput: RF InputZ:50 Q Atten. 26 dB Trig: Free Run Center Freq: 2.593000000 GHz
L Coupling: DC Corr CCorr RCal Preamp: Off Gate: LO Radio Std: None Center Frequency Settings
593000000 GHz

"> Align: Auto Freq Ref. Int (3) W Path: Standard  IF Gain: Low
NFE: Off

i)
CF Step

535.000000 MHz

Auto
Man

3 All Range Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

Start 2.568 GHz Stop 2.618 GHz
4 All Range Table

Measure Trace Trace 1
Trace Type Trace Average (Active)

Stop Freq  RBW Frequency Amplitude ALimit
12568 25845 GHz_1.000 MHz 2 583840000 GHz_-41.57 dBm 1657 dB
2] 2 GHz | 2.6855 GHz | 1.000 MHz | 2585420000 GHz —41.04 dBm 28.04 dB
2 GHz 1.000 MHz 2589500000 GHz -16.98 dBm
5905 GHz  110.0 kHz 2.590500000 GHz 5 -16.95 dB
05 GHz| 25955 GHz  110.0 kHz 2591350000 GHz -16.42 dB
55 GHz| 2.5965 GHz  110.0 kHz 2595500000 GHz
65 GHz | 26005 GHz 1.000 MHz 2596500000 GHz -26.12 dBm
05 GHz| 26015 GHz 1.000 MHz 2 601480000 GHz
015 GHz| 26180 GHz 1.000 MHz 2 603645000 GHz 40.75 dBm

Sep 25, 2024
9:49:16 AM

Plot 7-350. Middle ACP Plot (LTE Band 41 - 5MHz QPSK — Full RB)
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+

KEYSIGHT Input: RF Input Z: 50 O Atten: 26 dB Trig: Free Run Center Freq: 2 687500000 GHz

Bl Coupling: DC Corr CCorr RCal Preamp: Off Gate: LO Radio Std: None
> Rign: Auto Freq Ref: Int (S) W Path: Standard IF Gain: Low

3All Range Graph 535.000000 MHz
Scale/Div 10.0 dB Ref Value 40.00 dBm o
Man

Start 2.663 GHz Stop 2.713 GHz|
4 All Range Table

Measure Trace
Trace Type

Stop Freq RBW Frequency Amplitude

90 GHz 1.000 MHz 2678670000 GHz -37.81 dBm
GHz 1.000 MHz 2.680000000 GHz 3 dBm

40 GHz 1.000 MHz 2684000000 GHz -16.67 dBm

50 GHz | 110.0 kHz 2 68 000 GHz -2544 dBm

00 GHz  110.0 kl 2.688350000 GHz ~ 8.690 dBm

10 GHz 110.0 kHz 2690030000 GHz -26.00 dBm

50 GHz  1.000 MHz 2691000000 GHz -23.43 dBm

60 GHz 1.000 MHz 2695150000 GHz -34.97 dBm
2.7125 GHz  1.000 MHz = 2696000000 GHz .85 dBm

NEEOEREES

Spectrum Analyzer 1 +
Spurious Emissions
KEYSIGHT nput RF Input Z-50 0 Atton 26 B Trig: Free Run Conter Freq: 2 501000000 GHz
o . Coupiing:DC Corr CCorr RCal Proamp: Off Gate: LO Radio Std: None (Center Frequency . e
Align” Auto Freq Ref Int () \W Path Standard IF Gain' Low 2501000000 GHz

3 All Range Graph 534.600000 MHz

CF Step

Scale/Div 10.0 dB Ref Value 40.00 dBm Auto

Man

Start 2.464 GHz Stop 2.539 GHz
4 All Range Table

Measure Tr: Trace 1
Trace Type Trace Average (;

Spur Range Start Freq Stop Freq RBW Frequency Amplitude
1 1 24635 GHz 2.4905 GHz 1.000MHz 2490500000 GHz -33.14 dBm
905 GHz | 24950 GHz 1.000 MHz 2 G -29.55 dBm
950 GHz | 2.4960 GHz  200.0 kHz 0 -32.38 dBm
960 GHz | 2.5060 GHz 200.0kHz 2F 000 G 6.498 dBm
60 GHz | 25070 GHz 200.0 kHz | 2 50f 0 -31.01dBm
25070 GHz 25110 GHz 1.000 MHz 2507000000 GI -27.65dBm
25110 GHz| 256160 GHz 1.000 MHz 2.511000000 G 31.86 dBm
25160 GHz 85 GHz | 1.000 MHz 2516000000 GHz | -37.82 dBm

|9 ? R
Plot 7-352. Lower ACP Plot (LTE Band 41 - 10MHz QPSK - Full RB)
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KEYSIGHT 7 e oc
G > aiign: Auto
| PASS |

3 All Range Graph
Scale/Div 10.0 dB

Start 2.556 GHz
4 All Range Table

Input Z: 50 @
Corr CCorr RCal
Freq Ref: Int (S)

NFE: Off

Range  Start Fre
75

555 GHz | 2

80 GHz

30GHz 2

Atten: 26 dB Trig: Free Run Center Freq: 2 593000000 GHz
Preamp: Off Gate: LO Radio Std: None
pW Path: Standard IF Gain: Low

Ref Value 40.00 dBm

Stop Freq
80 GHz.
GHz
GHz

70 GHz | -

80 GHz | 2.9

980 GHz |
2

Sep 23, 2024
= q (:l - ? EZEEUOGPM

Spectrum Analyzer 1 +
Spurious Emissions
KEYSIGHT neutRF
“oupling: DC
RL > Align: Auto

.o PASS |

3 All Range Graph
Scale/Div 10.0 dB

Start 2.648 GHz
4 All Range Table

rof §

© o~ o osw

Input Z: 50 @

80 GHz
05 GHz

Corr CCom RCal
Freq Ref. Int (3)

NFE: Oft

Range Start Freq
1

000 GHz

ep 23, 2024
23217 PM

Stop 2.631 GHz|

Measure Trace
Trace Type

RBW. Frequency Amplitude
1.000 MHz 2577775000 GHz _-35.48 dBm
1.000 MHz _2.583000000 GHz -23.56 dBm
1.000 MHz 2 58¢ -14.84 dBm
200.0 kHz 2588000000 GHz -23.17 dBm

2595600000 GHz ~ 9.473 dBm
2000 kHz 2598030000 GHz -24.38 dBm
1,000 MHz 2 599040000 GHz 2013 dBm
1.000 MHz 2603100000 GHz -26.06 dBm
1.000 MHz 2.609575000 GHz -36.77 dBm

Atten: 26 dB Trig: Free Run Center Freq: 2.665000000 GHz
Preamp: Off Gate: LO Radio Std: None
uW Path: Standard IF Gain: Low

Ref Value 40.00 dBm

Stop Freq
00 GHz
50 GHz

000 GHz

7225 GHz

2
2
2
24
2
2
2
2
2

Stop 2.723 GHz|

Measure Trace Trace 1
Trace Type Trace Average (

RBW Frequency Amplitude ALimit
1.000 MHz_2 669550000 GHz_-35.77 dBm -10.77 dB
1.000 MHz | 2674850000 GHz _-25.23 dBm
1.000 MHz 0 -18.50 dBm
200.0 kHz -24.12 dBm
200.0kHz 2.687500000 GHz ~ 9.302 dBm
200.0 kHz 2.690030000 GHz -24.98 dBm
1.000 MHz 2.691240000 GHz -22.11 dBm
1.000 MHz 2695100000 GHz -27.57 dBm
1.000 MHz 2703150000 GHz -36.12 dBm

ﬁ Frequency

Center Frequency
2.593000000 GHz
CF Step

534 600000 MHz

Auto
Man

Center Frequency
685000000 GHz
CF Step

534.600000 MHz

Auto
Man

Plot 7-354. Upper ACP Plot (LTE Band 41 - 10MHz QPSK — Full RB)

Settings

Settings

Approved by:
FCC ID: BCGA3267 @ element PART 27 MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 203 of 427
1C2410210073-10-R1.BCG 711/2024 - 12/9/2024 Tablet Device

V2.2 09/07/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.
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Ert ) + G e

KEYSIGHT |lput RF Input Z:50 @ Atten: 26 dB Trig: Free Run Center Freq: 2.503500000 GHz ——
Bl Coupling: DC Corr CCorr RCal Preamp: Off Gate: LO Radio Std: None SLETIACE T5087 Settings
> Align: Auto Freq Ref. Int (S) |W Path- Standard  IF Gain- Low 2.503500000 GHz
| PASS | N o

3 All Range Graph

Scale/Div 10.0 dB Ref Value 40.00 dBm

CF Step
534 600000 MHz

Auto
Man

Start 2.464 GHz Stop 2.544 GHz|
4 All Range Table

Measure Trace
Trace Type
Range Stop Freq RBW Frequency Amplitude
p. 3 24905 GHz 1.000 MHz 2 489420000 Gl 34.63 dBm
905 GHz | 2.4950 GHz  1.000 MHz = 2494505000 GHz
950 GHz | 2.4960 GHz  300.0 kHz
960 GHz | 25110 GHz 300.0 kHz
10GHz | 2.5120 GHz 300.0 kHz
20GHz 25160 GHz 1.000 MHz 2512440000 GHz
60 GHz | 2.5260 GHz 1.000 MHz 2516000000 GHz
60 GHz | 25435 GHz 1.000 MHz 2527225000 GHz -39.12 dBm -14.12dB

€52

Spectrum Analyzer 1 +
Spurious Emissions
KEYSIGHT neutRe InpulZ: 500 Atten. 26 6B Trig: Free Run Conter Freq. 2.593000000 GHz
ol . (Couping:DC Corr CCom RCal Preamp: Off Gate: LO Radio Std: None (CenierFIequEncy = gre
Align Auto Freq Ref-Int (S) \W Path: Standard I Gain' Low 593000000 GHz
| PASS | NFE- Off

3 All Range Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

CF Step
534600000 MHz

Auto
Man

Start 2.548 GHz Stop 2.638 GHz
4 All Range Table

Measure Trace Trace 1
Trace Type Trace Average (

Range  Start Freq Stop Freq RBW Frequency Amplitude
1 25480 GHz 2.5705 GHz 1.000 MHz 2570275000 GHz -34.59 dBm
05 GHz | 25805 GHz 1.000MHz 2579000000 GHz -21.99 dBm
05 GHz | 25845 GHz 1.000 MHz 2584460000 Gl
45 GHz | 2.! 30 2.585470000 GHz
55 GHz | - Gl 300 2591650000 GHz
05 GHz | : 300.0 kHz 2601360000 GHz -24.13 dBm
15GHz | 2.6055 GHz 1.000 MHz 2601500000 GHz -20.05dBm
55 GHz 55 GHz 1.000 MHz 2605600000 GHz -23.95 dBm
GHz 1.000 MHz 2619775000 GHz 6.57 dBm

NN

© o~ o osw

- 2 lelll | ? 526523' PM
Plot 7-356. Middle ACP Plot (LTE Band 41 - 15MHz QPSK - Full RB)
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+ G e

KEYSIGHT nput RF Input Z: 50 0 Atten: 26 dB Trig: Free Run Center Freq: 2.682500000 GHz e —
L . Coupling:DC Corr CCorr RCal Preamp: Off Gate: LO Radio Std: None Squency Settings
Align: Auto Freq Ref. Int (S) |W Path- Standard  IF Gain- Low 2.682500000 GHz
| PASS | N on
CF Step

3All Range Graph 534.600000 MHz
Scale/Div 10.0 dB Ref Value 40.00 dBm o
Man

Start 2.638 GHz Stop 2.728 GHz|
4 All Range Table

Measure Trace
Trace Type

RBW. Frequency Amplitude
00 GHz 1.000 MHz 2659100000 GHz -34.51 dBm
00 GHz | 1.000 MHz | 2.669600000 GHz -22.86 dBm
40 GHz | 1.000 MHz 00 GHz | -19.64 dBm
50 GHz 300.0kHz 2 000 GHz -23.27 dBm
00 GHz | 3 00 GHz  10.05 dBm
10 GHz | 300.0 kHz 2680050000 GHz -24.60 dBm
50 GHz 1000 MHz 2691160000 GHz -20.97 dBm
27050 GHz 1.000 MHz 2695000000 GHz -24.86 dBm
27275 GHz 1.000 MHz | 2.705900000 GHz -34.79 dBm

Sep 23, 2024
= q (:l - ? EZESSOGPM

Spectrum Analyzer 1 +
Spurious Emissions
KEYSIGHT nput RF Input Z-50 0 Atton 26 B Trig: Free Run Conter Freq: 2 506000000 GHz
o . Coupiing:DC Corr CCorr RCal Proamp: Off Gate: LO Radio Std: None (Center Frequency. . e
Align” Auto Freq Ref Int () \W Path Standard IF Gain' Low 2506000000 GHz

3 All Range Graph 534.600000 MHz

CF Step

Scale/Div 10.0 dB Ref Value 40.00 dBm Auto

Man

Start 2.456 GHz Stop 2.556 GHz
4 All Range Table

Measure Tr: Trace 1
Trace Type Trace Average (;
Spur Range Start Freq Stop Freq RBW Frequency Amplitude
1 1 24560 GHz | 2.4905 GHz 1.000 MHz 24980500000 GHz 3 dBm
905 GHz | 2.4950 GHz 1.000 MHz 2.49491000 31.98 dBm
950 GHz | 2.4960 GHz  430.0 kHz 2495800000 GHz .45 dBm -20.45dB
960 GHz | 256160 GHz 430.0 kHz 2512200000 GHz 6.484 dBm -18.62 dB
60 GHz 25170 GHz 430.0 kHz 2516040000 GHz 12 dBm
70 GHz 25210 GHz 1.000 MHz 2517040000 GHz -31.15dBm
210 GHz | 2.56360 GHz  1.000 MHz 2521750000 GHz -34.88 dBm
60 GHz 60 GHz  1.000 MHz 2536200000 GHz -42.70 dBm -17.70dB

|9 ? S
Plot 7-358. Lower ACP Plot (LTE Band 41 - 20MHz QPSK - Full RB)
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Spectrum Analyzer 1 +

Spurious Emissions.
KEYSIGHT freetRF

oupling: DC

G > aiign: Auto

| PASS |

3 All Range Graph

Scale/Div 10.0 dB

Input Z: 50 @
Corr CCorr RCal
Freq Ref: Int (S)
NFE: Off

Start 2.543 GHz
4 All Range Table

Range

GHz

2
2.6080 GHz
2
2.6430 GHz

#) | Sep23 2024
2:19:56 PM

LNl |

Spectrum Analyzer 1 +
Spurious Emissions

Atten: 26 dB
Preamp: Off
LW Path: Standard

RBW
1.000 MHz
1.000 MHz
1.000 MHz
430.0 kHz

430.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

Trig: Free Run
Gate: LO
IF Gain: Low

Ref Value 40.00 dBm

Frequency
2.556000000 G

2593400000 GHz
2603100000 GHz
2604080000 GHz
2608150000 GHz
2630400000 GHz

Center Freq: 2 593000000 GHz

Radio Std: None

Measure Trace
Trace Type

Amplitude
=

-23.26 dBm
10.08 dBm
-25.22 dBm
-22.71dBm
-26.04 dBm
39.11 dBm

Stop 2.643 GHz|

KEYSIGHT |mputRF
L —»_. | Coupling: DC
| PASS |

Input Z: 50 @
Corr CCom RCal
Freq Ref. Int (3)
NFE: Off

Atten: 30 dB
Preamp: Off
W Path: Standard

Trig: External 1
Gate: LO
IF Gain: Low

Center Freq: 2.660000000 GHz
Radio Std: None

Align: Auto
3 All Range Graph
Scale/Div 10.0 dB

Start 2.630 GHz
4 All Range Table

Range Stop Freq
00 GHz
GHz
GHz
00 GHz
00 GHz
10 GHz
26950 GHz
50 GHz| 2.7100 GHz
27100 GHz | - 0 GHz

T | 23 (s - l; .?ugoe,ﬁzﬂﬁ

RBW
1.000 MHz
1.000 MHz
1.000 MHz
430.0 kHz

430.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

Ref Value 40.00 dBm

Frequency
2648600000 GHz
2664100000 GHz
2.668760000 GHz
2669980000 GHz
2683000000 GHz
2.690080000 GHz
2691000000 GHz
2695150000 GHz
2.714600000 GHz

Measure Tracs
Trace Type

Amplitude
36.08 dBm
-2567 dBm
-2 dBm
-25.50 dBm
9.630 dBm
-27.38 dBm
-24.63 dBm
-27.52 dBm
-37.22 dBm

Stop 2.730 GHz|

Trace 1
Trace Average (Active)

o]

Center Frequency
2.593000000 GHz
CF Step

534 600000 MHz

Auto
Man

Frequency

Center Frequency
2.680000

CF Step
5.000000 MHz

Auto
Man

Plot 7-360. Upper ACP Plot (LTE Band 41 - 20MHz QPSK — Full RB)
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NR Band n30

Spectrum Analyzer 1 +
Swept SA

KEYSIGHT 'g'l““i‘,RF o
Soupling: DC
B > Algn: Auto

Scale/Div 10 dB

Start 2.288500 GHz
#Res BW 1.0 MHz

Spectrum Analyzer 1
+

KEYSIGHT neutRF

oupling: DC

RL = Rlign: Auto

Scale/Div 10 dB

Start 2.292500 GHz
#Res BW 1.0 MHz

Input Z-50 @
Corr CCom RCal
Freq Ref. Int (5)
NFE: Off

Input Z:50 @
Corr CCom RCal
Freq Ref. Int (3)
NFE: Off

#Atien: 36 dB
Preamp: Off
W Path: Standard

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Ref Level 25.00 dBm

#Video BW 3.0 MHz"

#Atien: 36 dB
Preamp: Off
W Path: Standard

Ref Level 25.00 dBm

#Video BW 3.0 MHZ"

PNO: Fast
Gate: OFf

IF Gain: Low
Sig Track: Off

[Avg Type: Power (RMS)

AvglHold: 101

0/100

Trig: Free Run

B

Stop 2.291500 GHz|
#Sweep 500 ms (1001 pts))

[Avg Type: Power (RMS)
AvglHold: 100100

Trig: Free Run

Mkr1 2.295 017 GHz
-43.360 dBm

Stop 2.295500 GHz|
#Sweep 500 ms (1001 pts)|

Frequency

Center Frequency
Span
3.00000000 MHz

Swept Span
Zero Span

300.000 kHz
Auto

Span
3.00000000 MHz

Swept Span
Zero Span

Start Freq

2.292500000 GHz
[FlAEg

2.295500000 GHz

| AUTOTUNE ]

CF Step
300.000 kHz
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Spectrum Analyzer 1 +
Swept SA

KEYSIGHT

RL -

Input: RF
Coupling: DC
Align: Auto

Input Z: 50 @
Corr CCorr RCal

#Atten: 36 dB
Preamp: Off

PNO: Fast
Gate: Off

[Avg Type: Power (RMS)
Avg|Hold: 100/100

1 Spectrum

Scale/Div 10 dB

Start 2.296500 GHz
#Res BW 1.0 MHz

ik iaall 1N

Spectrum Analyzer 1
wept SA

KEYSIGHT
RL >

1 Spectrum

Scale/Div 10 dB

Start 2.300026 GHz
#Res BW 51 kHz

o | ) (?

Input: RF
Coupling: DG
Align: Auto

Freq Ref: Int (S)
NFE: Off

#) | Jul 30,2024
10:02:38 PM

+

Input Z: 50 @
Corr CCor RCal
Freq Ref. Int (S)
NFE: Adaptive

Sep 24, 2024
9:17:16 AM

pW Path: Standard IF Gain: Low

Sig Track: Off

Ref Level 25.00 dBm

#Video BW 3.0 MHz"

#Atten: 36 dB

Preamp: Off Gate: Off

W Path: Standard IF Gain: Low
Sig Track: Off

Ref Level 25.00 dBm

#Video BW 150 kHz

PNO: Best Wide

Trig: Free Run
Span
3.00000000 MHz

Swept Span
Zero Span

CF Step
300.000 kHz

Auto
Man

Stop 2.299500 GHz|
#Sweep 500 ms (1001 pts))

Frequency v ,
Avg Type: Power (RMS)
Trig: Free Run Center Frequency Swiies
2.303750000 GHz

- Span
Mkr1 2.304 475 GHz{} 7 41900000 Mz

Swept Span
Zero Span

744900 kHz
Auto

Stop 2.307475 GHz|
#Sweep 500 ms (1001 pts))

Plot 7-364. Lower Band Edge Plot (NR Band n30 - 5MHz DFT-s-OFDM m/2 BPSK — Full RB)
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Spectrum Analyzer 1
Swept SA

KEYSIGHT

RL e
1 Spectrum

Scale/Div 10 dB

Start 2.312526 GHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT i

RL  a

Scale/Div 10 dB

Start 2.320500 GHz
#Res BW 1.0 MHz

2o W

Input: RF
Coupling: DC
Align: Auto

upling: DC
Align: Auto

+

Input Z: 50 @
Corr CCorr RCal
Freq Ref: Int (S)
NFE: Adapiive

RF Input Z:50 @
Corr CCom RCal
Freq Ref. Int (3)
NFE: Off

l’ Jul 30, 2024
e | 10:06:07 PM

#Atten: 36 dB
Preamp: Off
W Path: Standard

PNO: Best Wide
Gate: OFf

IF Gain: Low
Sig Track: Off

Ref Level 25.00 dBm

#Video BW 150 kHz

#Atien: 36 dB
Preamp: Off
W Path: Standard

PNO: Fast
Gate: OFf

IF Gain: Low
Sig Track: Off

Ref Level 25.00 dBm

#Video BW 3.0 MHZ"

[Avg Type: Power (RMS)
Trig: Free Run

Span

Mkr1 2.315 526 GHz|| sionion0 e

Band Power -20.103 dBm s
wept Span
Zero Span

CF Step
744.900 kHz

Auto
Man

Stop 2.319975 GHz|
#Sweep 500 ms (1001 pts))

Q Frequency

Center Frequency
322000000 GHz

Avg Type: Power (RMS)

Avg|Hold: 100/100 Settings
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